mer Service:contactus24service@gmail.com

ODO6KTSC20SN

Assembly Instruction




O O O © O
[’UJ‘] [’UJ‘] [’UJ‘] + [’U_J‘] w] Four or more people are required for assembly

The following tools are not included and needed for assembly

%,

Drill

Screwdriver Stepladder

Note:

1. The gazebo come with 7 carton boxes.
2. Wearing protective gloves is recommended.

3. Do not fully tighten screws prior to complete assembly.

Before You Start

/\ Please read all instructions carefully.

/\ Retain instructions for future reference.

/\ Separate and count all parts and hardware.

/\ Read through each step carefully and follow the proper order.

/\ We recommend that, where possible, all items are assembled near to the area in
which they will be placed in use, to avoid moving the product unnecessarily once
assembled.

/\ Always place the product on a flat, steady and stable surface.

/\ Keep all small parts and packaging materials for this product away from babies

and children as they potentially pose a serious choking hazard.



PARTS LIST

01 4 T = =\ 1/7 BOX
116%36*1874mm 2/7 BOX
116*36*2100mm 3/7 BOX

03 | 4 N =
116*36*1751mm 3/7 BOX
, 3/7 BOX
% e < > 6/7 BOX
06 4 < 0 1/7 BOX
2/7 BOX
07 | 2 ¢ ¢ 3/7 BOX




A1 4 % X
B1 | 2 \—— .
B2 12 |

C3 2

ca4 | 1 -

C5 2 =

D1 | 2

D2 | 2 = 2

D3 | 2 s -

E1 | 2 ¢

E2 | 2 ’

E3 | 2 ‘

E4 | 2

E5 | 4

F1 4 -

F2 4 \

G1 | 2

4/7 BOX
5/7 BOX




H1

H2

H3

H4

H5

K1

K2

K3

K4

K5

4/7 BOX
5/7 BOX




4/7 BOX 5/7 BOX

K26 8

K31 8

S1 2

S2 2

S3 4 = m~ = ~ = 7
S4 2 —————

L1 2 P

L2 1

M2 1 4 N1 | 4

Z1 12 Z2 4

Z3 2 — = Z4 10

Z5 4 Z6 2

X3 12 Q1 20 =

Q2 2

¢
<
¥
L=
g
X1 | 10 Q X2 | 10
@:.




T12 | 4
RN
T13 | 4 %
I N
RN
T42 | 4 %
I
743 | 10
T44 | 6
-
T45 | 4 %/
-
-~
T17 | 4 %/
L
T18 | 4

6/7 BOX
717 BOX




6/7 BOX
7/7 BOX

133 4 i T36 4 ;

T34 2 T37 2 S

T38 6

4/7 BOX
5/7 BOX

AA 3 M8*165 _»)»))\ @

BB | 68+4 | M5*30 @ [

cc | 8 | M10%80 O iy ©)

DD | 12 | M6*70 | —x

EE | 12+2| M5*40

FE | 36+2| M8*25 @




GG |16+2| M6

HH | 24+1 | M8*60 ) m— )

I 4 | M6*70 @)»»‘>>>>>>>»»»>>>>>>>>>>>>>))>>>>>>>‘),» o
KK | 14+1| M6*55 @)»>>>5»»»»»>>>>>>>>>>>>>>>>>>>>>>>>» P
LL | 28+2| M6*45 )— DO
MM | 40+1 e

NN | 12+1| M6*25 )
00 | 16+1| M6*45 O—m
PP | 2 | M6*35 0 —m
QQ | 4 | mM8*105 ')
TT [280415 M6*15 @W

UU | 20 | ®6x200 )
Y1 1 M6 S y—i

Y2 1 M6 S

v3 | 2 | M1 &L:/@
Y4 2 M8 F

Y5 2 M8 ﬁ

Y6 2 M6 F

Y7 1 M6 _

Y8 1 M8 =——

4/7 BOX
5/7 BOX




VV

717 BOX

WW

5/7 BOX

SS

152+6

5/7 BOX




STEP. 1

N
>

03 4x

W@ M8%25 @IZX

2
’/‘ 76 2X

& 4x




STEP. 2

0D 4x

02 2x

€D 24x

0 o 2 M8#25

& 8x




STEP. 3

01
I B
01

NS, e ——— X

i
/
§ Q ¢ Y

06 4x 0 2x

= 2 g—> D O o © %

M8X165 @ 4X MBX105 4X M10+%80 @ 4X




STEP. 4

N s

0D 8x

M6*70

© [—w

MSX60 @ 16X

@_H @




STEP. 5




STEP. 6

Q3

03

N

N

A

CO 4x

M10%80

O - ©

@h 4x

M8X165




09 4x @
@ I]m Dyssraaas- 4X
" ; ()
M8X60 @ 8X ’
(I)|) M5%40 @
12X




STEP. 8

! \
6D 2x ) 1x
T S @ 2x
Omms © €B 2x Ome ® (D 2x Qe 0 @D 6x

M6%55

M6%35

M6X15




STEP. 9

ZB Note: Align Bracket(Z3) with center of Post(07)

@ Prewee- @D 4X

M5X30




STEP. 10

X2

o

09 2x

3 (03 2X

G ©

M6X15

@ 16x




STEP. 11

1X

Dm0

M6X15

@D 4x




STEP. 12

B2

X12

62 12X

@D 12X

Qm © 00 12X

M6+45




STEP. 13

@D 12x

)_J¢

M6X15

B2

Z1

6X




STEP. 14

@D 4x

() _J¢)
M6X15

<
—




STEP. 15

\\

\\

\
A

D1/D2/D3

) _J¢)

@D 12x

M6X15

B2

6X

Z1




STEP. 16




STEP. 17

@D 4x

O ©

M6X15

CH 2x




STEP. 18

A
&/
GD 2x €D 2x
0
— @ 1x 0= D sx
M6X15




STEP. 19

X4

—_

9 4x

79 4x

Qs ©

M6X45

00 4x




STEP. 20

1X

@D 8x

[)_JO

M6X15

><
<A




STEP. 21

L

\

L

@D sx

O O

M6X15




STEP. 22

\

@D 4x

O ©

M6X15

L

€D 4x




STEP. 23

@ sx

Owm ©

M6X15

4X

©




STEP. 24

STEP2

@2 2x

@ sx

Dm0

M6X15

@D 2x

@ 2x




STEP. 25
T36  T37 133

|

|
T34— —— T35
T38—% 138
T38—F 138
T3&—+ --+—T38
T35—+ —+—T34
T360—r ; ; —+—T33

T33  T37 T36




STEP. 26




STEP. 27




STEP. 283

Ome ©0
W 4x




STEP. 29

PRE-ASSEMBLE BOLT & NUT (Il) TO TOP BAR COVER (S4),
PRE-ASSEMBLE BOLT & NUT (KK) TO SLANT BAR COVER (S1)/(S2)/(S3).

53

KK ;

S1/52

SD 2x €D 2x
< = = = = >, mm ©
7 @ 4x
@ 4X MEX70
@ 2X M6X55




STEP. 30

7 __S2

S1




STEP. 31

G1
P —
/
G
(I
\\ 7
== S4
S4 G1
S
%
[“Zmp NN —

0O @ G 4x




STEP. 32

K1 Ko K2
K2 — K1
K26— l*——KZG
K31— —K31
K31— I—K31
K26— :“——KZG
Kl — .“——KZ

K2 K5 K1




STEP. 33

K31 K31 K26 K2
\ N T N \

=
w
p—
=
W
—_

Qe 0 @ 36x

—— (3]
M6X15




STEP. 34

K4 —

K26——

K31—|

K31—|

K26—

K3 —

K5

K4

—K26

|— K31

|— K31

— K26




STEP. 35

=%- -:=
| ke | ks 1| K6 |k
‘ K3
“ k5 | [
k K4
)/
plop Ll

€5 2x

(9)_Jo)

M6X15

@D 36x




STEP. 36

H2 H5 H1
Hl— —H2
H3— —H4
H4— —H3
H2— —HlI
H1 H‘S " H2




STEP. 37

1

:M/Hta

\
H5]

===
/)ﬁ\ TT Note: Pre-assemble Screw (TT),
STEP. 1 Do not tighten untill finished Step 42.
| | @ 2x
| ———— | % w @ 10X

@ = @ 8X M6X15




STEP. 38

H4

H3

H5 H=

Note: Pre-assemble Screw (TT),
Do not tighten untill finished Step 42.

@ 2x

Ome @ 4x

M6X15




STEP. 39

H2

H4

—

R

STEP. 1

Note: Pre-assemble Screw (TT), Do not tighten untill finished Step 42.

@ 4x

@ 4x

Qe

M6X15

@D 4x




STEP. 40

0w © @D 8x




STEP. 41

E3/E4




STEP. 42

TIGHTEN ALL PRE-ASSEMBLED SCREWS ON BLOCKING BAR, FIX ALL SLANT BAR (B2)
BY USING SCREWS (BB).

DPrrve- @B 24X

kkkkkk




STEP. 43

T12—

T13—

T42—

T43—

T43—

T18 TI17

T45 T43
|

T42

T13 TI12

.

1

T44

T44

T44

T43—

T43—=

T17

T16—

A

|

lJ

|2

— T18

— T17

— T45

— T43

— T43

T44

T44

T44

— T43

— T43

T42

T12 TI13

|

T42 T43

|

T45

|

T13

— T12

=

T17 TI8




STEP. 44

l ! l
T44 T44 T44
STEP.2 ~ STEP.1  STEP.?2

NOTE: PRE-ASSEMBLE BOLT &WASHER (LL)/ K31
SPACER(MM), DO NOT TIGHTEN THIS STEP.




STEP. 45

NOTE: PRE-ASSEMBLE BOLT &WASHER (LL)/ \
SPACER(MM), DO NOT TIGHTEN THIS STEP. 43\ (@ ’




STEP. 46 "~

K1/K2/K26

= @ @x| O=00@




STEP. 47

I
[@)

\] [\
< <

Al




STEP. 483

NOTE: PRE-ASSEMBLE BOLT &WASHER (LL)/

K1/K2/K5 SPACER(MM), DO NOT TIGHTEN THIS STEP.
—moO®
Omm 00 @ @ 12X
M6X45 @ 8X M6X25 @ 4X




STEP. 49

NOTE: TIGHTEN ALL PRE-ASSEMBLED BOLTS ON BOTTOM OF PANELS.

[6 457 20X ()_JO) @D 40x

M6X15




STEP. 50

/

Vi

S3

S3

N

- - ~ ~ 7 O® GO 8x




STEP. 51

MMMMM




STEP. 52




STEP. 53




STEP. 54

SO OO0 UU0U00
OQOO»0-0000

ST O
00Q

E1/E2/E3/E4/E5

SS

&EOOOOOOOOOOOOOOOOOOOO
0000000000000 000000000
0000000000000 000000000

00000000000000000000000
000000000000000000000004(
4d000000000000000000000000
00000000000000000000000000
0000000000000 0000000000000
000000000000000000000000000
POKOOO000000000000000000000Y
000000000000000000000000000
PO00000000000000000000000000
POOOO0000000000000000000000(
0000000000000 00000000000000
POOOOOOOO0000000000000000000
OOO00O00000000000000000000000
000000000000000000000000000
POOOOO0O0000000000000000000(
000000000000 000000000000000
POOOO0O0000000000000000000000
PO0000000000000000000000000(

S 76X

000000000000 000000000000000
POOO00000000000000000000000
0000000000000 00000000000000
POOOOOOO00000000000000000000]
0000000000000 00000000000000
000000000000000000000000000
PO0000000000000000000000000
000000000000000000000000000
}O00000000000000000000000000

\WOoo00000000000000000000000
QOO00000000000000000000000
Q0000000000000 0000000000
QOOO000000000000000000000
0000000000000 000000000

JO000000000000000000000Y
JdO000000000000000000000000

00000000000000000000000000¢
0000000000000 0000000000000

=

X7
‘é

LIITRILRKRRKS
205000 05020202020
LSKRIKEKKS




STEP. 55

SS
EI/EZ/E3/E4/E5

QRN




Call us First!
DO NOT RETURN TO STORE

For immediate help with assembly or product information
call our number:
(951) 213-4742
Or E-mail:
Contactus24service@gmail.com
Our staff is ready to provide assistance
M-F 9:00 AM to 5:00 PM EST



Call us First!
DO NOT RETURN TO STORE

For immediate help with assembly or product information
call our number:
(951) 213-4742
Or E-mail:
Contactus24service@gmail.com
Our staff is ready to provide assistance
M-F 9:00 AM to 5:00 PM EST



	OD06KTSC20SN 12x20双顶挑檐木篷说明书
	OD06KTSC20SN 12x20双顶挑檐木篷说明书-1
	Z2400145单说明书 2

	组合 1
	12x20双顶木头篷说明书(C0350599 -0677) - 修改版(1) 3
	12x20双顶木头篷说明书(C0350599 -0677) - 修改版(1) 4
	12x20双顶木头篷说明书(C0350599 -0677) - 修改版(1) 5

	页面提取自－12x20双顶木头篷说明书(C0350599 -0677) - 修改版(1)
	组合 1
	12x20双顶木头篷说明书(C0350599 -0677) - 修改版(1) 7
	12x20双顶木头篷说明书(C0350599 -0677) - 修改版(1) 8
	12x20双顶木头篷说明书(C0350599 -0677) - 修改版(1) 9
	12x20双顶木头篷说明书(C0350599 -0677) - 修改版(1) 10

	OD06KTSC20SN 12x20双顶挑檐木篷说明书
	OD06KTSC20SN 12x20双顶木头篷说明书
	12x20双顶木头篷说明书
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11

	12x20双顶木头篷说明书
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32

	12x20双顶木头篷说明书
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53

	12x20布说明书
	02
	03


	OD06KTRZ1220SB 说明书（更新） 56

	OD06KTRZ1220SB 说明书（更新） 56



